
sustainability

Article

Fouling Identification for Nanofiltration Membrane and the
Potential Reduction of Pollutants in the Leachate by Using
Fe/Al/PAC Coagulation

Chang-wei He 1, Hui Wang 2,*, Luo-chun Wang 1,*, Zi-yang Lou 2, Li Bai 3, Hai-feng Zong 3 and Zhen Zhou 1

����������
�������

Citation: He, C.-w.; Wang, H.; Wang,

L.-c.; Lou, Z.-y.; Bai, L.; Zong, H.-f.;

Zhou, Z. Fouling Identification for

Nanofiltration Membrane and the

Potential Reduction of Pollutants in

the Leachate by Using Fe/Al/PAC

Coagulation. Sustainability 2021, 13,

1114. https://doi.org/10.3390/

su13031114

Academic Editor: Katarzyna Bernat

Received: 22 December 2020

Accepted: 18 January 2021

Published: 21 January 2021

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2021 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

1 College of Environmental and Chemical Engineering, Shanghai University of Electric Power,
Shanghai 200090, China; hechangwei@mail.shiep.edu.cn (C.-w.H.); zhouzhen@shiep.edu.cn (Z.Z.)

2 School of Environmental Science and Engineering, Shanghai Jiao Tong University, Shanghai 200240, China;
louworld12@sina.com

3 Shanghai SUS Environment Co. Ltd., No. 9, Songqiu Road, Shanghai 201703, China; baili@shjec.cn (L.B.);
zonghf@shjec.cn (H.-f.Z.)

* Correspondence: wanghui2015@sjtu.edu.cn (H.W.); wangluochun@shiep.edu.cn (L.-c.W.);
Tel.: +86-21-5474-1065 (H.W.); +86-213-530-3242 (L.-c.W.)

Abstract: The reduction in the fouling is an important way to maintain the steady operation for the
nanofiltration (NF) process in leachate treatment. The fouling components from the real leachate treatment
process were identified using a scanning electron microscope equipped with X-ray microanalysis (SEM-
EDS), infrared spectroscopy (FTIR), atomic analysis and three-dimensional fluorescence (EEM) analysis,
and the coagulation of Fe/Al/PAC was selected to reduce the potential pollutants in the leachate, to
reduce the potential fouling. It was found that organic humic acid and calcium-magnesium precipitates
were the main pollutants in NF fouling. The foulant layer was the result of the combination of organic
matter, inorganic precipitation, colloids and microorganisms, and the colloids precipitation is more
important, and should be removed in advance. PAC was found to be more efficiency to reduce the
colloids and the inorganic matter, among the coagulants selection, with the chemical oxygen demand
(COD) removal rate of 55.1%. The commercially available coagulant-poly aluminum chloride (PAC)
was chosen as a coagulant. The removal rate of leachate reached 55.1%, and the flow rate through
the membrane was increased by 35.8% under the optimum condition (pH was 5.0, PAC dosage was
100 mg/L, and the membrane pressure was 0.4 MPa). Through the pilot scale test, the effluent was
connected to the microfiltration membrane and then to the nanofiltration membrane and the practical
engineering application is feasible.

Keywords: leachate; NF membrane fouling; coagulation; analysis of DOM

1. Introduction

Leachate from an incineration plant is substantially generated from discharge liquid
during the process of garbage compression and maturation. It has the characteristics of
high organic content, high suspended solids, and a high concentration of heavy metals. A
complex composition of leachate was reported, which contains phenol, ammonia nitrogen,
benzene, humic acid and some other aromatic or heterocyclic compounds [1]. Nanofil-
tration (NF) has been widely operated in the incineration plants to meet the discharges
standards of COD < 500 mg/L, while the membrane fouling is the headache problem for
the operators due to the complexity of the leachate components. After around 2 years, the
NF membranes have to be substituted due to the heavy fouling even it was cleaned once
every two months. Fouling is a big problem since most of pollutants in leachate, such as
heavy metal, Ca/Mg and salt, are settled on the membranes, while the fouling components
are still a barrier to reducing the potential fouling.

Membrane fouling can be divided into organic, inorganic, particulate and biological
pollution [2]. For the problem of membrane fouling, the membrane surface contaminants

Sustainability 2021, 13, 1114. https://doi.org/10.3390/su13031114 https://www.mdpi.com/journal/sustainability

https://www.mdpi.com/journal/sustainability
https://www.mdpi.com
https://doi.org/10.3390/su13031114
https://doi.org/10.3390/su13031114
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.3390/su13031114
https://www.mdpi.com/journal/sustainability
https://www.mdpi.com/2071-1050/13/3/1114?type=check_update&version=2


Sustainability 2021, 13, 1114 2 of 12

are generally washed by means of cleaning [3–5], but it costs more, and leads to long-term
frequent damage to the membrane, which is serious. Many physical-chemical treatments,
including coagulation, adsorption, and advanced oxidation processes, have been proposed
and studied for the effective removal of leachate [6,7]. However, these methods alone are
insufficient for completely removing diverse organics from leachate [8]. Among several
technologies currently available for treating leachate, membrane filtration such as NF [9]
and reverse osmosis (RO) [10] has become an attractive option. Pretreatment + membrane
bioreactor (MBR) + NF has become a typical technology for leachate treatment in order to
meet the leachate discharge standard [11]. However, membrane fouling is considered a
major demerit for the proper operation. This issue may require more frequent maintenance
or even the replacement of the whole membrane assemblies [12].

Coagulation/flocculation (C/F) and granular activated carbon (GAC) adsorption
are the most frequently used pretreatment options to mitigate organic fouling and to
improve quality of product water in the leachate treatment [13,14]. Coagulation [15,16]
and sedimentation is one of the commonly used methods for treating leachate. Racar [17]
concluded the optimization of coagulation with ferric chloride (FeCl3) as a pretreatment
for nanofiltration, performed to reduce membrane fouling and achieve higher permeate
quality. However, it is rare to find the analysis of specific components in membrane fouling
and membrane elution solutions.

The main objectives of this paper are firstly to identify the real fouling compounds on
the NF system from a leachate treatment process of the working incineration plants with
1500 t/d, and then to reduce the potential fouling problems with the introduction of the
simple operation unit of flocculation and the variations of the organic matters along the
poly aluminum chloride (PAC) + polyvinylamide (PAM) coagulation process. The fouling
mechanisms and the reduction process were analysed and proposed.

2. Materials and Methods
2.1. Sampling Site

Leachate samples were collected from the leachate treatment system attached to
Zhangzhou Waste Incineration Power Plant in Ningbo, Zhejiang, with the disposal of
800 tons/day. The plant employs a typical process concluding anaerobism, a combined
two-stage A/O, UF, NF and RO, which is a typical process for leachate treatment in China.
The membrane system is designed and operated according to the standard of 1000 tons/day,
while 10% is reserved. The water filtration rate of the NF system is no less than 85%, and
that of the RO system is no less than 75%. Three incineration leachate samples were
obtained from the leachate treatment plant attached. The quality of waste water and
emission standards of incineration leachate are provided in Section 1 of the supplemental
information (S1).

The fouling samples were collected from working incineration plants in Ningbo.
NF membrane for foulant research was taken from the damaged NF membrane

(Figure S2) after elimination from the system. Membranes for the fouling experiments were
stored at 15 ◦C. For FTIR, membrane samples were stored dry at 60 °C.

2.2. Coagulation Process

FeCl3, poly ferric sulfate (PFS), ferrous sulfate (FeSO4), aluminum chloride (AlCl3),
PAC, and poly aluminum ferric chloride (PAFC) were selected as coagulant. pH (3.5–8.0)
and concentration of coagulant (10–200 mg/L) were optimized for coagulation. In order to
explore the factors of COD degradation concentration, the controlled variable experiment
was carried out on the types, concentration and initial pH of the agents supplemental
information (text S2). In order to weaken the effect of PAM, 40% cationic PAM was used
and the dosage of 2 mg/L was fixed.

The jar test was conducted using a laboratory set-up with a six-in-one electromotive
stirrer. Samples of NF influent with defined pH values (adjusted using 0.1 mol/L HCl
and 0.2 mol/L NaOH) were fed into 500 mL beakers and stirred for 3 min to achieve



Sustainability 2021, 13, 1114 3 of 12

homogenous conditions. A coagulation test was performed by adding defined volumes
of coagulant while stirring at 200 rpm for 2 min to disperse the coagulant, followed by
18 min of slow stirring (60 rpm) while adding PAM to ensure the floc growth, and 30 min
of sedimentation. Samples (30 mL) were carefully extracted about 2 cm below liquid level.
Samples were filtered with 0.45 µm cellulose acetate (CA) filters before the analysis of COD,
FTIR, 3D-EEMs and UV/vis.

The microfiltration-ultrafiltration-NF membrane separation experiment machine (Figure 1)
for coagulation pretreatment was purchased from Bona Biological Group. According to the
procedure described, coagulation was carried out at optimal conditions for the beaker test
to produce 1L of treated sample. After the coagulation, NF was performed at 0.4 MPa.

 

Figure 1. Microfiltration + ultrafiltration + nanofiltration membrane separation experiment machine.

2.3. Measurements and Methods
2.3.1. Fundamental Parameters

pH was measured by pH meter (HQ30d, Hach, Loveland, CO, USA). COD was
determined in accordance with the Standard Methods (GB11914). The influence of chloride
on chemical oxygen demand is masked by adding mercury sulfate reagent. An atomic
absorption spectrometer (ICE-3500, Thermo Fisher Scientific Logo, Shanghai, China) was
used to measure the metal content of the samples such as Ca and Mg.



Sustainability 2021, 13, 1114 4 of 12

2.3.2. Spectroscopy Analysis of DOM

Chemical changes of the DOM extracted from the leachate samples and the NF
membrane were quantification assessed by the spectral methods including UV-Vis, FTIR
and EEM fluorescence.

The UV-Vis absorption was measured in the spectra range 200–800 nm by variable
wavelength spectrophotometer (UV-2800A, UNICO, Shanghai, China) and a quartz cuvette
with a 1-cm-path length. For the study of the spectral properties of DOM, the absorbance
is commonly used to characterize the geochemical properties of DOM, such as the ratio
of absorbance at 254 nm and 365 nm (E2/E3) to characterize the molecular weight of
DOM [18,19]. Additionally, the ratio of absorbance at 465 nm and 665 nm (E4/E6) reflects
the degree of DOM humification and aroma [20]. UV254 mainly represents refractory
organic substances with unsaturated double bond structures such as phenols and aro-
matic compounds, which have unsaturated C=C and C=O. It can indirectly reflect the
relative content of unsaturated double bonds or aromatic organic compounds in the test
substance [21].

The infrared spectra (FTIR) was recorded from pellets containing 2 mg of the freeze-
dried humic acids with 250 mg of dry KBr. The instrument used was a Spectrum Two FTIR
spectrophotometer covering a wavenumber range of 400–4000 cm−1 at 0.5 cm/s [22]. The
mixtures were pressed into pellets prior to FTIR spectra analysis.